L \ L
m i \\\ \\\\\L . \\\_\\\t
\\\ \ Y

i

TWIN NEEDLE NEEDLE FEED SPLIT NEEDLE BAR LOCKSTITCH SEWING MACHINE

PART BOOK

I

\::\ i \\x\ ‘\\\_\\

i

i
UNCTIONS. PLEAS

e 0
‘_\:\\\\_\\\m\\ _\\\\\; D \\\\\\ |
. \\m . \

/i

x\\\\&\\\\ i \\\\

\

.

. /
\ i \\ &{ \N\\C
\&\\w\ / J \\\\\ .

= B Al A

| =]
T



7
8.
9.
10, 28 Y (OIL LUBRICATION MECHANISM) e

'|'| $_Q $E Ill_ﬂil (ACCESSORIES)

CONTENTS

. F2% QAW (MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS) oo

ARET| AW (THREAD TENSION REGULATOR MECHANISM) vttt

A% O L 28 3% (UPPER SHAFT & PRESSER FOOT MECHANISM)

AT O AR T = 3| (UPPER SHAFT & PRESSER FOOT MECHANISM)

A A% A (STITCH REGULATOR MECHANISM)

UIQ %I 0|%§ ;Il_nu (LOWER SHAFT & FEED ROCK SHAFT 010 FA ) | —

01y Y (HOOK SADDLE MECHANISM)



1. 8% YW (MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS)

z o

REF.NO[ CODE NO. PARTS OF NAME Z 3 QTY [ REFNO| CODE NO. PARTS OF NAME ER Q1Y
1 W501320 | Rubber plug ¢ 10.8 a5ehl $10.8 3 | 23 | W501523 | Screw 9/64(40)x6.5 9/64(40) 6.5 4t 1
3 | A130C162 | Thread take-up cover AA 717t 1 24 | W500147 | Screw 9/64(40)x6.5 9/64(40) X6, 5 4 1
4 | W500294 | Screw 11/64(40)x8 11/64(40) x8 WAt 12 | 25 | W445858 |Thread guide Aghy 1
5 | A140D077 | Side cover Zg7}u} 1 | 26 | Al40D338 | Thumb Screw 11/64(40)x8 11/64(40) x8 At 1
6 | W488504 | Rubber plug 413 25k $13 1 | 27 | Al30C112 |Face plate H 1
7 Al40D078 | Rear cover =5 7}he} 1 28 W500993 | Screw 3/16(28)x 11 3/16(28) x11 A} 2
8 | Al41D143 | Thread guide gk 1 29 | W445857 | Thread guide A 1
9 | W501400 | Screw 11/64(40)x 8 11/64(40) x8 W4} 2 | 30 [ W445883 | Oil guard plate EETE 1
12 | W476428 | Rubber plug ¢ 14 LFa) 414 1 31 W445874 | Spacer 2| 0] A 1
13 | W462905 | Oil cap 7183 2 | 32 | w473790 |Pin g 2
14 | Al30C019 | Slide plate v g 1 | 33 | ws00182 [ Screw Uik 2
15 | W501005 | Set screw 13/64(32)x4.8 13/64(32) x4.8 44 | 1 | 34 | Al40D211 | Shaft supporter 2 AAY 1

20 | W502948 | Screw 11/64(40) %8 11/64(40) x8 1A 1 | 35 | Al41D577 | Rubber plug ¢ 13 TFobl 413 1
21 | 004670702 | Screw 9/64(40)x7 9/64(40) x7 At 1 | 36 | Al41D410 | Cover 7l 1
22 | W446710 | Thread guide A 1




AAET #H (THREAD TENSION REGULATOR MECHANISM)

901

REFNO| CODE NO. NAME OF PARTS ¥ = QTY [ REFNO| CODE NO. NAME OF PARTS ¥ 7 QTY
901 |W225101-G05| Thread tension regulator. ASM 24247 (2) 1 74 | W502062 | Screw 3/32(56)x12 3/32(56) x12 WAt 1
50 | W501026 | Hinged screw 9/64(40] 9/64(40) VA 2 75 | w462825 | Thread controller disc Az2AE7]E A 2
51 | W450020 | Thread releasing pin 424718 1 | 76 | w462824 |Pin bl 1
52 | W502148 | Tension releasing spring Az27 229 1 77 | wa50012 | Thread take-up spring A7) azd 1
58 |W462823-G01| Thread regulating base plate 424719 1 | 78 | W450011 | Tension Stud 4xA7% 1
59 | W500294 | Screw 11/64(40)%8 11/64(40) x8 14} 1 79 | B509060 | Screw 15/64(28)x11 15/64(28) x11 A 1
60 [W500307-HO1} Nut 9/64(40) 9/64(40) YE 2 | 80 | w500076 | Screw 9/64(40)x5 9/64(40) x5 v 1
68 |W502940-H01| Thumb nut 1/4(40) 1/4(40) VE 3 | 8l | wa45942 | Stopper 259 1
69 | W461785 | Tension spring ddAzy 2 | 82 | W140D199 | Pin 4 1
70 | W445934 | Thread tension releasing disc Az3713A 2 | 84 | Ws502213 | Thread guide bracket Al B E 2
71 | W445933 | Thread tension disc AZA71EA 4 | 8 | ws02212 |Thread guide disc Aghg A4l 2
72 | W502064 |Pin 2 1 | 86 | W462822 |Screw Wt 2




F& &M (UPPER SHAFT & PRESSER FOOT MECHANISM)

‘ S

'

F:ﬁ122 12
\123@

\-—P“"'f

1
100 102 |

101/
oo

REF.NO| CODE NO. NAME OF PARTS g 8 QTY | REFNO| CODE NO. NAME OF PARTS £ o Q1Y
90 | Al40D123 | Crank EPE! 1 | 125 | Ws501020 | Screw 1/4(24)x 14 1/4(24) x 14 VA 1
91 | W500036 |Screw 1/4(40)x3.5 1/4(40) x3,5 WA 1 | 126 | wad5522 | Twist spring 53 1
92 B504016 | Screw 1/4(40)x7 1/4(40) x 7 vk} 1 | 127 | W130C068 | Knee lifter lifting lever 2o 1
93 B503851 | Screw 9/32(28) x 14 9/32(28) x14 4} 1 128 | W445917 | Screw 1/4(40)x79 1/4(40) X 79 WEA} 1
94 | W500306 | Screw 9/32(28)x 13 9/32(28) x13 4k 1 | 130 | 319992 | Lever spring Pupr e 1
95 W481659 | Upper shaft bushing (left) A2 A () 1 131 | W501006 | Screw 1/4(24)x13 1/4(24) x13 YA} 1
96 | W501017 | Serew 1/4(24)x |3 1/4(24) x13 WA} 1 | 132 | A140D092 | Screw 1/4(24]x 14 1/4(24) x 14 L} I
97 W478164 | Felt 4= 1 133 | A130C081 | Knee lifter crank. ASM 2eadadalz) 1
98 |A130C062H03| Upper shaft Ara 1 134 | A140D093 | Knee lifter rod FE2YUE 1
99 B411094 | Spring ring szl 3 | 135 |S92INO20P0G| Snap pin 29 7 1
100 | B509060 | Screw 15/64(28)x 9 15/64(28) x9 YAt 1 136 | W445024 | Collar e} 1
101 | Al40D080 | Pully (upper) o9 E2] (k) 1 | 137 | WB00092 |Screw 11/64(40)x5.5 11/64(40) x5.5 JAt 1
102 | B509256 | Screw 15/64(28)x14.5 15/64(28) %145 VAF | 1 | 138 | WB01007 | Screw 1/8(44) %9 1/8(44) x9 A} 1
103 | W445869 | Ball bearing o i 1 | 139 | W445929 | Bushing 34 1
104 | A140D082 | Bushing 24 1 | 140 | W445921 | Spring Bracket sz E 1
105 | W502945 | Screw 15/64(28) x8.5 15/64(28) x8.5 A | 2 | 141 | W50047 | Screw 9/64(40)x8.5 9/64(40) x8.5 W4l 1
106 | A130C191 | Pulley %9 1 | 142 | W459307 | Lifter lever = EE] 1
107 | Al41D751 | Screw 15/64(28)x 12 15/64(28) x12 4} 2 143 | W501024 | Screw pin 3/16(28) x24.5 3/16(28) X 24,5 A} 1
108 | P614007X01 | Timing belt gojgde 1 | 144 | W502465 | Spring T 1
109 | B508963 | Screw 15/64(28)x 10 15/64(28) x10 A 1 | 145 | AI30C067 | Thread releasing plate A3 1
110 | W501212 | Screw 15/64(28x10.5 15/64(28) x10.5 G4 [ 1 | 146 | Al30CO86 | Bracket HelFlE 1
111 | Wa47044 | Pulley (lower) Elol® Z (F) 1 | 147 | W500182 |Screw 11/64(40)x15 11/64(40) x 15 YA} 1
120 | A140D087 | Guide ok 1 148 | W445919 | Presser bar F&d 1
121 | W501889 | Screw 11/64(40)x 12 11/64(40) x12 A} 2 | 149 | WS500478 | Screw 1/4(24)x8 1/4(24) x§ AL 2
122 | A140D088 | Screw 1/4(24%21.9 1/4(24) x21.9 A} 1 150 | W501320 | Rubber plug ¢10.8 1Rl 4108 I
123 | W501989 | Nut 1/4(24) 1/4(24)HE 1 | 151 | Al40D149 [ Bushing 54 1




4. 2N % M%F 1% &5 LW (UPPER SHAFT & PRESSER FOOT MECHANISM)

162 164 166 .,
o 161 163 ey \ 171
167 /
S 177 179
/ 176 y, 178 /
y ,
e / (178)
,.\-—)1-' =) /180 | 182
Y’ / 181 / 184
m : 183 \\
\ \
.-r-"')" \ \
t N
S~ : (Bl
1 387 = ;\* ¥
i A
| ==
|
‘ 4— 185
i
I‘ 172
|
&

REF.NO| CODE NO. NAME OF PARTS z ki QTY | REFNO| CODE NO. NAME OF PARTS ¥ 3 QTY
161 | W444138 | Oil wick 71 E47 1 | 174 | Al40D206 | Needle bar rocking shaft crank sy 8§% 333 1
162 | W445883 | Take-up lever support stud AA47& 1 ] 175 | W501209 | Pin ¢ 4x23x1/50 3 4 4x23x1/50 1
163 | UK066011 | Thread take-up lever A3l 7] 1 176 | A140D089 | Washer ¢ 15 944 ¢ 15 1
164 | W500509 | Screw 15/64(28)x 12 LA} 15/64(28) x12 v}AF 1 177 | W500478 | Set screw 1/4(24)x8 1/4(24) x 8 I} 2
165 | W445881 | Thread take-up lever link 447187 1 178 Bushing 2 1
166 | W501275 | Plug el 1 179 | A140D084 | Needle bar rocking shaft sbsg 8% 1
167 | w500231 | Oil wick 71§44 1 180 | W501009 | Screw 1/4(24)x16 1/4(24) x16 At 1
168 | W445866 | Needle bar crank pin srejdzEd 1 18] | Al40D081 | Connecting crank EEEPED 1
169 | A130C265 | Connecting link a4733 1 182 | W501187 | Nut5/16(24) 5/16(24) Y E 1
170 | W464016 | Screw 9/64(40)x 11 9/64(40) x 11 1 183 | W501010 | Hinged Screw 5/16(24)x26.2 5/16(24) x26. 2 A} 1
171 | A140D595 | Bushing 4 1 184 | W462978 | Oilwink ¢2.5%78 LERE] 1
172 | W502443 | Square block 12 1 185 | W453585 | Needle bar rocking shaft crank el 8%% 342 1
173 | W502445 | Connecting stud 2% 1




offI
re

1l (NEEDLE BAR MECHANISM)

903

|

190 191192193 1941951

]

97196 198199200 /233

211 4

REF.NO| CODE NO. NAME OF PARTS F = QTY [ REFNO| CODE NO. NAME OF PARTS F 4 gTY
190 | B508857 | Screw 1/8(44)x 6 1/8(44) x6 Wt 3 | 211 | 8970004 | Needle vy 2
191 W467211 | Spring ot 1 214 | W466876 | Needle clamp 1/4 1/4 vpsEd= 2
192 B508956 | Washer ¢ 4 94 4 4 1 215 | W466890 | Set screw 1/8(44)x3 1/8(44) x3 WA 4
193 | w462830 | Oil wick 71844 L | 216 | W476427 | Stopper for needle clamp 259 2
194 | A140D327 | Needle bar supporter guide pin vhsdiohy e 1 | 217 | W500521 | Setscrew 1/8(44)x3.9 1/8(44) 3.9 A} 2
903 | w220698 | Needle bar rock frame. ASM A () 1 | 218 | W466888 | Spring 2X3 2
195 | A120B015 | Needle bar supporter A2 1 | 219 | W466872 | Needle bar vl 2
196 |S921N214P22| Pin ¢ 4x22 ¥ 44x22 1 | 220 | W466865 | Triangle pin 9 2
187 | SP2aN2DP70 | E-type stopper ring ¢ 6 E¥ ~EA4 4 6 1 | 221 | W469183 | Steel ball 3/32 3/32 &7 12
198 | w469197 | Felt 4E 1 222 | W466870 | Stud S 2
199 | W469181 | Stopper 2FF L | 223 | W466859 | Spring A 2
200 | w467219 | Bushing for needle bar supporter | His 4 2 | 224 | W465868 | Nut5/64(54) 5/64(64) UE 2

201 W501133 | Screw 1/8(44)x 8 1/8(44) x8 U} 1 | 225 | W466866 | Nut5/64(64)x9.5 5/64(64) x9.5 YE 2
202 | w466886 | Guide plate sy ! | 226 | W466867 | Hinge pin kil 9
204 | wWs00048 | Screw 3/32(56) x4 3/32(56) x4 A} 2 | 227 | W466884 | Sleeve k! 2
205 | w466880 | Supporter for needle bar holder iz o] 1 228 | W466887 | Spring et 2
206 | w466874 | Needle bar holder(right) shs g el (£) 1 | 229 | W466885 |Pin é 2.5x76.5 # § 2.5x76.5 2
207 | w460858 | Set screw 9/64(40)x3.5 9/64(40) x3.5 F4} 2 | 230 | W466881 | Cap screw 15/64(28) x 10 15/64(28) x 10 WA} 2
208 | W466882 | Needle bar holding stopper sHETEo] 25 2 | 231 | W453582 | Needle bar guide shsf ehy 1
209 | w469196 | Needle bar holder(left) shsd el (&) 1 | 232 | W500450 |Screw 11/64(40)% 10 11/64(40) x 10 A} 1
210 | w469188 | Spacer Az o] 4 4 | 233 | W328818 | Needle bar connecting stud A%g 1




6. 8%

Y AW (NEEDLE BAR CHANGING MECHANISM)

246 247

248

249

3

7

257
258
259 905
261 260
266265 264 263
REF.NO| CODE NO. NAME OF PARTS z o QTY | REFNO| CODE NO. NAME OF PARTS £ g QTY
240 | W502907 | Screw 11/64(40)x9.5 11/64(40) x9.5 YA} 2 260 | W469191 | Spring Axd 1
241 |A190D086P01 | Ball joint 229E 2 | 261 | w469558 |Pin il 1
242 |A140D146HOL| Cover Fhu} 1 262 | Al41D157 | Lever Cl 1
243 |A140D543H01 | Screw 11/64(40) 10 11/64(40) x10 A 1 | 263 | w469183 |Pin kil 1
{ 244 | W482863 | Connecting rod A3% 1 | 264 | A141D141 | Spring »23 1
245 |S9I0NO40POS | Nut 5 YE 5 2 | 265 | ws500369 | Screw 11/64(40)x8 11/64(40) x8 A 1
I 246 |B508971-HO1 | Set screw 15/64(28)x4.5 15/64(28) x4.5 Ak | 1 | 266 | was7202 |Plate EEE 1
247 [A140D214H01| Stop motion control lever arm FEEEE T 1 | 267 | W500294 | Screw 11/64(40)x8 11/64(40) x8 4} 2
248 | B508963 | Screw 15/64(28)x 10 15/64(28) x10 A 1 268 | W470921 | Pipe B ES 1
249 | W501528 | Nut . YE 1 | 269 | A140D326 |Cam # 1
904 | A130C111 | Stop motion control lever. ASM Ay () 1 | 270 | Al40D156 | Screw 9/64(40)x 5 9/64(40) x5 14} 1
250 | A140D215 | Shaft Z 1 | 271 | A140D155 [ Guide pin ehyd 1
251 | S921N323 | Spring pin ¢ 4x18 2Z5d 44x18 1 | 272 | A140D150 |pin Fl 1
252 | A140D216 | Pinching bushing 24 1 | 273 | W500187 | Setscrew 9/64(40)x4.5 9/64(40) x4, 5 LA} 1
253 | A130C474 | Changing lever ki b 1 | 274 [ A141D151 | Guide chy 1
254 | W467206 | Pin = 1 275 | Al141D152 | Pin H 2
255 | A140D083 [ Thread guide Aok 1 | 276 | A141D153 | Spring AT 2
256 | B503844 | Screw 11/64(40)x11.4 11/64(40) x11.4 WA+ | 1 | 277 | A140D153 | Cap screw 5/16(28)x4 5/16(28) x4 34 4
257 | W502748 | Pipe do] T 1 | 278 | Al40D562 | Spring AT 2
905 | W331097 | Lever Position plate complete HER () 1 279 | Al40D151 |Pin F] 9
258 | W467203 | Lever position plate s 1 | 280 | A140D148 | Wsaher 44 1
259 |S922N210P40| E-type stop ring ¢ 4 E¥ B4¥ ¢4 1 | 281 | A140D147 | Collar 7kt 1




7. B4 2% &Y (STITCH REGULATOR MECHANISM)

315 314 313
REF.NO| CODE NO. NAME OF PARTS Z d QTY | REFNO| CODE NO. NAME OF PARTS z d OTY

290 | A130C069 | Feed regulator ol $2H7] 1 | 306 | BB03887 |Screw3/16(28)x6.6 3/16(28) x6.6 L}AF 1
291 | W502945 | Screwl5/64(28)x8.5 15/64(28) X 8.5 WAt 3 307 | W484899 |Screw bar Z2A AL 1
292 | Al41DO013 | Screwl5/64(28)x 12 15/64(28) x 12 Lk} 1 308 |S932N110P09| O-ring ¢ 10 0% ¢ 10 1
293 | Al40D508 | Connecting link GERE! 1 | 309 | W502476 |Pin il 1
294 | A140D095 | Eccentric HAR 1 | 310 | B509087 |Screw 15/64(28)x6 15/64(28) x6 WAt 3
295 | UJ2004000 | Reverse stitch shaft (upper) AAYEZ 1 311 | Al40D521 | Stitch regulating crank(lower) T ELE] 1
296 | Al40D191 | Reverse sewing lever arm 2379} 1 312 | Al40D506 | Collar et 1
297 | W501002 | Screw 15/64(28)x 13 15/64(28) x13 vkt 1 | 313 | A140D739 |Felt 4E 1
298 | B503895 | Spring washer AT 1 314 | A130C231 | Reverse bar 287| 1
299 | Al130C163 | Reverse sewing lever dAHE 1 | 315 | A140D739 |Feit 4E 1
300 | Al40D617 | Spring 227 1 | 316 | A140D501 |Square Block FEEE 2
301 | A140D099 | Bracket for spring ALPYEAE 1 317 | A140D502 | Guide Plate ohij= 9
302 | W500294 | Screw 11/64(40)x8 11/64(40) x8 hAk 5 | 318 | W500193 | Screw 11/64(40)x8.5 11/64(40) x8.5 1
303 | B509164 | Spring AZ7 1 | 319 | W502945 | Screw 15/64(28)x7.5 15/64(28) x7.5 Jab | 2
304 | W481688 |Pin El 1 | 320 | B508963 |Screw 15/64(28)x10 15/64(28) x10 b4t 1
305 | W331475 | Dial FZ2A00|g 1




8. 5 % ©|4% AW (LOWER SHAFT & FEED ROCK SHAFT MECHANISM)

330

335 (331)

337

906

338

]
|

340 341 343 344
! |

349

348 / 350 357

REF.NO| CODE NO. NAME OF PARTS z d Q'TY | REFNO| CODE NO. NAME OF PARTS ¥ = QTY
330 Lower shaft bushing (left) F2EA(K) 1 365 |5922N210P50| E-type stopring ¢ 5 E¥HAY ¢5 2
331 | W462978 | Oil wick ERE 2 | 366 | A130C259 | Oil wick 7] 2437 1
332 | A130C073 | Lower shaft 3% 1 | 367 | Al40D507 |Shaft & 1
333 | W445912 | Feed lifting cam pii=t] 1 368 | W501009 | Screw 1/4(24)x16 1/4(24) x16 4 2
334 | W468260 | Screw 1/4(d0)x5 /4(40 1 | 369 | W4b2947 | Feed rock shaft crank $%£393 1
335 Lower shalt bushing (right) =3 i 370 | W501015 |Pin A 1
906 | A130C103 | Level feed connecting rod ASM 30| -fgd AZE (4) 1| 371 | ws00231 | Oil wick 71247 1
337 | W500006 | Screw 15/64(28)x13.5 15/64(28) x13.5 WA} | 2 | 373 | W481663 | Feed rock shaft Bushing +584 2
338 | A140D111 | Level feed cam £e) 57 1 | 374 | ws01017 | Serew 1/4(24)x2.1 1/4(24) x2.1 41 2
339 | A130C230 | feed connecting rod S bk ik s 1 | 375 | W476422 | Collar 71t 2
340 | A190D026P)1 | Ball bearing 23 c]3 1 | 376 | W500036 | Screw 1/4(40)x4 1/4(40) x4 YAk 4
341 |S922N010P26| C-type stop ring ¢ 26 c8 323 ¢2 1 | 377 | ws01009 | Secrew 1/4(24)x16 1/4(24) x 16 A 1
342 | A130C259 | Oil wick 71247 1 | 378 | A140D305 | Connecting rod crank LEEAELEL 1
343 | A140D303 | Shaft z 1 | 379 | A140D539 | Felt g9 2
344 | A140D500 | Link FE! 1 | 380 | B508978 | Screw 3/16(28)x12 3/16(28) x12 4+ 2
345 | UJ2001000 | Lower shaft bushing (middle] EEA () 1 | 381 | Al40D115 | Feed rock shaft crank Fo g 1
346 | W445887 | Bushing 24 1| 382 | w462987 | Oil wick 71544 1
347 | W500036 | Screw 1/4(40)x4 1/4(40) x4 4} 1 | 383 | ws01092 | Oil wick holder 7| 84 A Fol 1
348 | W468269 | Screw 1/4{40)x5 1/4(40) x5 A 1 | 38 | W501002 | Screw 15/64(28)x16.5 15/64(28) x16.5 W4t | 1
349 | W445886 | Ball bearing 29019 1 | 385 | W502336 | Washer ¢ 6 s ¢ 6 1
350 | W451041 | Bearing holder i o} 2 o] 1 | 38 | w501001 | Screw 1/8(40)x15 1/8(40) x 15 FA} 1
351 | W500994 | Screw 9/64(40)x7 0/64(40) xT A} 3 | 387 | ws01210 | Nutl/8(40) 1/8(40) UE 1
360 Feed bar ol$d 1 | 388 | UJ1004002 | Feed bar connecting fork Fd¥3 1
361 | W500294 | Screw 11/64(40)x8 1/64(40) x8 WAt 1 | 389 | Wws01011 | Felt ¥E 1
362 | A140D429 | Washer ¢7 g4 417 1 | 390 | w501003 | Serew 1/8(44)x4 1/8(44) x4 4} 1
363 | W462978 | Oil wick 71244 1 | 301 | W501000 |Screw 1/8(40)x7 1/8(40) X7 WhA} 2
364 | Al40D116 | Feed bar shaft o412 1 | 392 | AI30CO70 | Feed rock shaft FEo %% 1




9. 7o ¥ (HOOK SADDLE MECHANISM)

476
REF.NO| CODE NO. NAME OF PARTS Z 9 QTY | REFNO| CODE NO. NAME OF PARTS £ 4 QTY
450 [ Al120B017 | Hook saddle(right) 7ietd () 1 467 | W445898 | Hook shaft bushing (upper] JpepEEA(F) 2
451 | B509074 | Screw 15/64(28)x 22 15/64(28) x22 YAt 2 | 468 | B509178 | Screw 3/16(28)x15 3/16(28) x15 At 2
452 | W445905 | Bushing =4 2 | 469 | W501041 |Washer ¢ 10 44 410 2
453 | P975041X01 | Hook. ASM 7he () 2 | 470 | W445899 | Hook shaft bushing (lower) a4 (F) 2
454 | P976017X01 | Bobbin 2yl 2 | 471 | B509331 | Washer ¢ 9 A ¢49 2
457 | W462980 | Oil wick HERE] 2 | 472 | W462939 | Screw 1/4(24)x23 1/4(24) x23 Wha} 2
458 | W445901 | Bobbin case opener holder pin gelFolrexyidely | 2 | 473 | W501827 | Nut 3/16(28) 3/16(28) UE 2
907 | W458147-G05 | Bobbin case opener holder. ASM BelFolromydo] () | 2 | 474 [A140D129H02 | Screw 1/8(28)x11.5 1/8(28) x11.5 Y4} 2
459 | W445904 | Screw 3/16(32)x7.8 /16(32) x 7.8 WAL 2 | 475 | B508971 | Screw 15/64(28)x4.5 15/64(28) x4.5 WA} 4
460 | W445900 |Link ZE 2 | 476 | A120B022 | Hook saddle (left) 7kt (&) 1
461 W445902 | Bobbin case opener holder BrlF o] A0 1ol 2 908 | W462927 | Gear. ASM 710] (#) 2
462 [S913N210P0Y Spring washer ¢ 5 AZA4H 4 5 2 477 | W500036 | Screw 1/4(40)x 4 1/4(40) x4 kA} 8
463 | B509177 | Nut3/16(32) 3/16(32) UE 2 | 478 | A130C455 | Gear (large) 719 (k) 2
484 | B509270 | Screw 9/64(40)x7 9/64(40) x 7 WA} 2 | 479 | Al41D518 | Screw 1/4(40)x6.5 1/4(40) x6.5 A 2
465 Washer ¢ 8 44 ¢ 8 2 | 480 | w445892 | Gear (small) 719} (1) 9
466 | W445303 | Opener FERE] 2 | 481 CP-12C | Bobbin case BulA o]~ 2

10




10.

22 3 (OIL LUBRICATION MECHANISM)

827

828

829

830
856 (833) 831

855
854 ‘ 832
853 Q s
%ﬁ
(833) 851 841
(833)

REF.NO| CODE NO. NAME OF PARTS Bl O'TY | REFNO| CODE NO. NAME OF PARTS £ 9 QTY
820 | A140D956 | Felt 4= 1 | 840 | B508852 |Screw 1/8(44]x4.5 1/8(44) x4.5 }4} 1
821 | A130C083 | Oil pipe & wick. ASM 7125eZ, A7 (#) 1 | 841 | Al40D126 | Filter L} 1
822 | A140D867 | Oil pipe & wick. ASM 7l &=, A () 1 | 842 | ws02003 | Screw 9/64(40)%5 9/64(40) x5 4} 2
823 | A140D336 | Oil tank. ASM 712492 () 1 | 843 | A130C084 |Base plate. ASM Teb(3) 1
824 |S900N032P16| Screw M4 x 16 M4x16 4t 2 | 844 | A140D127 | Pipe holder so| o] 1
825 | A140D858 | Pipe holder ghe] 22| 1 | 845 | W501523 | Screw 9/64(40)x6.5 9/64(40) 6.5 A 1
826 | W488987 | Pipe ol = 1 | 846 | B509061 | Screw 11/64(40)x10 11/64(40) x10 YA 2
827 | A140D551 | Pipe ERES 1 848 | A140D571 | Pipe connecter gho| T g} 1
828 | A140D920 | Pipe & felt. ASM solz HE (#) 1 849 | A140D385 | Pipe holder gjo] Tt 1
829 | B509065 | Screw 9/64(40)x6.5 9/64(40) x6.5 A 7 | 850 | wa88897 |Pipe o] 1
830 | S913N210 | Spring washer ¢ 3.5 2294 ¢ 3.5 1 | 851 | W444230 | Pipe holder sho] Lo 4
831 | W444230 | Pipe holder el =g 1 | 852 | A130C090 | Cover. ASM 7t (4) 2
832 | A140D384 | Pipe holder o] Z7o| 1 | 853 |w488988-H11| Oil wick 71844 2
833 | W500791 | Screw 9/64(40)x4.5 9/64(40) x4.5 A 7 | 854 |W488988-H16| Oil wick 71544 1
834 | B503852 | Screw 11/64(40)x9.6 11/64(40) x9.6 4AF | 2 | 855 | W484810 |Pipe JolZ 1
835 | Al140D120 | Bushing 24 1 | 856 | W483897 | Pipe T X 1
836 | W488987 | Pipe go] = 2 | 857 | A140D455 | Pipe holder ghe] 7] 3
837 | W461713 |Pin = 1 | 858 | A140D582 | Oil pipe & wick. ASM 7| E5to|Z, Az () ]
838 | A140DI121 | Spring 22 1 | 859 | A140D907 | Oil pipe & wick. ASM JlgstolZ, A4 (i) 1
839 | A140D122 | Spring holder Az e 1

11




HA Hx=
1. 24 ¥Z A1 (ACCESSORIES) .
F2
F13
14
F10
F22 F26
F41
F40
L
REF.NO| CODE NO. NAME OF PARTS B 9 QTY | REFNO| CODE NO. NAME OF PARTS £ 3 QTY
F2 5970004 | Needle ubs 6 F27 W486334 | Screw 15/64(28)x 8.2 15/64(28) x8. 2 A} 1
F3 | W462660 | Socket wrench 1/8 L @3 1 | F28 | W470200 |Washer ¢ 14 94 4 14 1
F5 W470203 | Socket wrench L @3 1 F29 | P463000X01 | Magnet block for reservoir oy e g2 1
F6 P376017 | Bobbin Hil 4 F30 | W481678-G01 | Hinge. ASM FH312) () 2
F7 |S308N159P01| Screw 4,5% 20 4,5%20 A} 2 | F31 | W319408 | Screw driver(large) ol (k) 1
F8 |S913N040P0G| Washer ¢ 6 g4 ¢ 6 2 | F32 | W341682 |Knee lifter. ASM PELEG 1
Fg W476425 | Head cushion(L) FEEH (k) 2 F33 W478169 | Knee lifter shaft FE2ida 1
F10 W476426 | Head cushion(S) FREIZH(N 2 F34 | W479331 | Spring AEY 1
F11 |P831002X01 | Qil tank(S) U ETON] 1 F35 B509174 | Bolt EE 1
F12 |P842003X01 | Screw driver(middle) = o] u (1) 1 | F36 | w4274l |Nut 15/64(28) 15/64(28) YWE ]
F13 | P842002X01 | Screw driver(small) ol H] (4] 1 F37 B503980 | Screw 15/64(28) x27 15/64(28) x 27 A} 1
Fl4 | W479330 | Thread needle kit A9 E 1 F38 | Al40D204 |EKnee lifter crank FEZYIYI 1
F21 W227466 | Oil can(L) ZIBH 3 (k) 1 F39 | S922N210 | E-type stopring ¢ 9 Ed#zd ¢ g 1
F22 | P995006X01 | Cotton stand. ASM Aty 2d= (4) L | F40 | W220627 | Vinyl cover H)d 7}u} 1
F24 | P992002X01 | Bobbin winder. ASM A7) (48) 1 F4l | Al30C427 | Felt HE 1
F25 | Al10A025HO03 | Oil reservior froo 1 F42 | A130C089 | Knee lifter pin Bgody 1
F26 |W341683-C01 | Belt cover. ASM W E 7}u} () 1 910 | A130C158 | Oil reservoir. ASM 715 %o] (#) 1

12




MYUNG SUNG INDUSTRIAL CO., LTD.

HEAD OFFICE

BROTHER B/D 3RD FLOOR NO, 233-8 YONGDAP-DONG
SUNGDONG-KU, SEOUL, KOREA

TEL) (02)217-2743 FAX) (02)217-2745

MYUNG SUNG (H.K) LTD.
HONG KONG BRANCH

FLAT C ON 12 FLOOR, IMPERIAL BULDING
58-66A CANTON ROAD, TSIMSHATSUI
KOWLOON, HONG KONG

TEL) (852127091821 FAX) (8522709-1992

MYUNG SUNG INDUSTRIAL CO., LTD.
JAKARTA BRANCH

JLCINIRU 4 NO.5

KEBAYORAN BARU JAKARTA DELATAN 12180
INDONESIA

TEL) (62) 21724 6437 FAX) (62) 21 7246437

Y SLFEA F A}

MEM HET BUS 2338 RauC UY 35
TEL) (02) 217-2743/4

FAX) (02) 217-2745

SEAZE A AlslT CHHE 1521-3

TEL) (051) 265-3301/5




